@ Wabtec Components LLC.
Gé&B Specialties, Inc.

MIO-R45AVXDX02 REV E

INSTALLATION OF R-450 CABLE ACTUATED FRONT TRUCK AXLE LOCK
2008 - PRESENT, RAM / STERLING BULLET 4500/5500 CHASSIS CAB

INSTALLATION SAFETY PRECAUTIONS

If any installation/operation problems are encountered, please call G&B Special-

ties, Inc. for technical assistance before continuing with the installation process.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the Rafna railgear equip-
ment. Applicable railway company procedures and policies must be adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Beware of all pinch points on the railgear and keep all parts of the body clear.
Ensure all removed components are given to the vehicle owner after the instal-
lation of the railgear. These components must be re-installed if the railgear is

removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
in order to protect the vehicle’s electrical system.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R45AVXDX02 REV E

[lNSTALLATION OF FRONT TRUCK AXLE Lock KiT (CABLE)

)

The following procedure details the installation of the front truck axle lock kit. The hardware

required for this installation is listed in Table 1.

Table 1: K-R45AVXDX02 Cable Actuated Front Axle Lock Installation Parts

Part Number Description
R-4912C Axle Lock-up Hook
P-00058 Locking Pull Cable

R-19070D Pull Cable Drivers Side Mounting Bracket

R-19070P Pull Cable Passengers Side Mounting Bracket

R-19047 Spacer

R-19071 Pull Cable Mounting Plate
R-19046 Pivot Stud

R-19045 Mounting Block

R-19049 Self-Locking Setscrew
R-19031 Pull Cable Support Bracket
R-19030 Cable End Mounting Tab
R-19050 Cable End Ball Joint

R-19051 Cable Clamp

5/8” UNC Gr. 8 Bolt x 6.00” Long

5/8” Gr. 8 Type-A Washer

5/8” Gr. 8 Type-A Wide Washer

5/8” UNC Gr. 8 Nylon Insert Lock Nut

3/4” Gr. 8 Type-A Washer

R-990KIT-252

3/4” UNC Gr. 8 Heavy Jam Nylon Insert Lock Nut

3/8” Gr. 8 Type-A Washer

3/8” UNC Gr. 8 Nylon Insert Lock Nut

1/4” Gr. 8 Split Lock Washer

1/4” - 28 UNF Gr. 8 Hex Jam Nut

NN@@NONN&NONNMANNNNI—‘I—‘NNS

1. Remove the front OEM wheels.

Note:

Make sure the truck is supported up by the axle so the suspension/axle does not drop.

2. Remove the OEM hardware attaching the upper trailing arm to the front axle. (Figure 1)

3. Replace the removed hardware with one 5/8” x 6 long bolt, four regular washers, two
wide washers, two spacers, and two nylock nuts as shown in Figure 1. Torque to 120 ft.

Ibs. as specified by Chrysler service departments.

4. Bench assemble the mounting block, pivot stud, and self-locking setscrews, making sure
the setscrews fasten tight against the flats on the pivot stud as shown in Figure 4.

5. Place the axle lockup hook on the pivot stud, and hold the lockup hook underneath the
spacer, leaving about 1/4” between the hook and the spacer, and weld the mounting

block to the shock tower. See Figure 2 for reference.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com

-2-




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R45AVXDX02 REV E

6. Remove the hook and assemble both hooks with two or three 3/4” washers, and one heavy
jam nylock nut as shown in Figure 1. Do not over-tighten, as the hook needs to swing

freely by hand, and will need to be removed later for welding.

Note:

The number of washers will be determined by how much the hook needs to be spaced out.

The hook should be centered with the spacer when engaged.

7. Fasten the mounting plate to the bumper brackets using two 3/8” washers, and two ny-

lock nuts as shown in Figure 2.

8. Fasten the mounting bracket to the mounting plate using two 3/8” washers, and two ny-

lock nuts as shown in Figure 2.

9. Fasten the T-knob end of the cable to the mounting brackets as shown in Figure 2.

10. Run the cables through the frame and out the slot at the shock tower as shown in Figures

1&2.

11. Fasten the cable to the pull cable support bracket as shown in Figure 1. Do not tighten the

fasteners as adjustment will need to be done later.

12. Fasten the mounting tab to the ball joints using a 1/4” lock washer and jam nut as shown

in Figure 1. Use Loctite thread-locker when fastening.

13. With the hook engaged in the lock position, clamp the mounting tab to the hook as shown

in Figure 1.

14. While holding the pull cable support bracket against the frame, extend the cable for road

position to ensure the hook will be clear of the brake lines as shown in Figure 2.

Note:

The mounting tab and/or pull cable support bracket may need to be moved around to ensure

there is enough clearance with the brake lines in the road position.

15. After proper positioning of the mounting tab and pull cable support bracket, weld the pull

cable support bracket to the frame.

16. Remove the clamped hook and mounting tab and weld the mounting tab to the hook.

17. Fasten the hook to the pivot stud. Do not over tighten. If over torqued, the cable will be

harder to push or pull and may cause damage to the cable.

18. Make sure everything is tightened and test lockup for functionality. Ensure the hooks clear

all brake lines in the unlocked position.

19. Repeat steps for opposite side.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com
_3-



@ Wabtec Components LLC.
Gé&B Specialties, Inc.

MIO-R45AVXDX02 REV E

- R 2| 1'10 SMV OL
zo.mﬁx NQXDX>N.WNWZW B0/P1I0) ZOXQXAVELY v_i r 2 WHO4NOD 0L SA1IM 1TV
dNY00T ITXV 5
190 00SS/005¥ 0
INYY +80 :
ONIMNLOVANNY - ONRIINIONT - NoIs3a. 8
16£8-262 (046) Xv4 '1065-26L (0£8) VINVATASNNId ‘NOIMy3E W dAr |NNS| 12/egiLo y3miog aalvadn, 9
o $10N0A0Hd VO TIVY ALITYND 40 ¥IHNLOVANNYIA w 2 viNg| 80/vL/0L @3asv3a 13y v NOISIAY| V
@ 'ONI S3ILTVIO3dS 9% @@ > % #No3  |aAdddv| Aa | Fuva SIONVHO 40 NOLLdINOSIAATY
"sg71 "14 07T OL 3NDYOL °
0Nyl 40 "TYVMQYVH Q3I1ddNS HLIM 30V 1d3d ANV UDDOTAVIYHL
1NOY4 SQYYMOL 3111001

FAVMAUYH WY TOYLNOD ¥3ddN JAOWTY f
_ H1IM 379W3SSY 310N

"ALTHEV1D Y04 ATNO NMOHS 3QIS SYIARA "¢
"AINO FONIFAIJTY Y04 NMOHS
S1INOVYE YIdWNE ANV “UVIDTIVY ‘S1INOVHE ONILNNOW ‘T
‘S310N

4 89 /1| WIHSVMI [ €2
T SUDINNBZ-ub/T| LNNWVL | 22
8 8'49 ONN .8/E| LONXOOMN | 12
8 V-3dAL /€| ¥IHSYMA | 02
[4 879 WYL AMVIH ONN WH/E[ LNDOOTAN | 6T
9 8UO V-3dAL H/E[ wIHSYMA [ 8T
[ 849 ONN .8/5| LONXOOMN | £1
[4 8D 8-3dAL B/6[ ¥aHSYMA | o1
¥ SUO V-3dAL B/6[ wIHSYMA [ T
4 8UD D1.009XONNB/S| 'SOHH | +1
9 (NMOHS LON) dWvTD 18vD[  Tso6T-d [ €1
z ANIOr TivA|  0s06T-d | 21
[ AYLONLINMOW|  0E0sT-d | 1T
[ LDIVEA LH0ddNS T18vD TINd|  TE06TH | 0T
¥ MTUDSLIS ONDIDOT-ES|  6v06T-4 6
4 Y0078 ONLINNOW | S+06T-4 8
z anis 1OAld|  9¥06T-d L
T 31¥1d ONLINNOW|  T£061-¥ 9
7 YIOVAS|  Lp06T-Y §
(NMOHS LON)
1 3015 SYFONISSV "LOVHE ONLINNOW|  d0z061Y | ¥
1 3015 SYIARIA ‘LDIOVHE ONLINNOW|  aozo6T-d | €
T SUIHSYM ANV SLNN /M T18VD ONDIDOT|  zs061-d | 61
[ JOOH dMOTIXV|  JZT6+-d 1
ALD NOLLRIDS3A Y3EWNN Lvd | WaLT
ST SLAVd/TYRIZLYIW 40 TiIE
(]
Q [
@ 1075 FHL HONOYUHL
\\ 1n0 318v0 Ny
L1 /i

Figure 1: Assembly and Installation of Lockup

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com



@ Wabtec Components LLC.
Gé&B Specialties, Inc.

MIO-R45AVXDX02 REV E

AIMYL 40

1INOYH SQYVYMOL

Z

7

74

74

S

7
/4
g

- - 3 110 SMV OL [3 8 Wb/T|  MIHSVMT £2

.amm,_ COXAXAVST AB0/VLIOH ZOXQXAVEHY _uNu. 3 | WNO4NOD OL SATIM TIV Z BN | 1N Ve NN
dNMO0T T IXY | e et i 3 8 SO ONN B/E| LNNYOOUN | 1z
._mn_w,_@m_mm\%%m¢ 8 V3dAL 8/E|  waHsvmMd [
+ z 349 WYL MVEH ONN b/E|  LONDDOIAN | 61
ONI-INLOVANNYA - ONRIFINIONST - NOIS3A 9 8O V-3dAL Jb/E[  MIHSVMA 81
16£9-26. (046) Xv4 '1065-26. (0£8) VINVATASNNI ‘Molmuaa [ v v . dAr WINS| 12/€2/L0 H3QH08 @A1vadn) 9 4 849 DNN ,8/S|  LNN YOOTAN A}
% SLONCOKM GVORTIVY ALTTVIIO 40 ¥3:NLOVANINYY @ = w VNG| 8010} G3SVI134 V NOISIASY v z T80 8L 85| EHS o1
v*/'ONI SAILTIVIOIAdS 9% O > #NO3  |QANddY| AB | 3lva SIONVHO 40 NOILAINOSIAARY Y SUDVIAAL.8/S| wEHSYWML | ST

z §U9 971,009 XONNB/S|  'SOHH [

9 (NMOHS LON) dWV1D 18D TS06T-4 €1

z INIOC Tive| 050614 a

z GVLONLINNOW| __0067-Y T

z 1DOVHA 1M0ddNS TV TInd|__ Te061Y o

v MRS SNDDOTIES| __ 6b061-Y 6

z YOO8 ONLINMOW| __ S061-4 8

z aNiS 10Ad| 90614 7

z J1v1d ONLINNOW| 120614 9

z WIVaS| et s

T | (NMOHS LON) 30IS SuIDNZSSVd ‘L3Oveld ONLINNOW| _ doZ06T-d v

T 3015 SYIATA "LDOveiE ONLINNOW| Q00614 €

T SUIHSVAN NV SLNN /M J18Y0 ONDDOT| __ 250618 z

z YOOH dibio0T TIXY| 0216+ 1

ALD NOLLIRDSIA WIGNON 1ivd | Wall
LTI SL¥Vd/WRELYW 40 Tiid

"ALRIVID Y04 AINO NMOHS 3dIS SYIARIQ T

"AINO FONIFH3HFY Y04 NMOHS

SLIDIOVYE YIdWNE ANV “IVIDTIVY “SLINOVIE ONLINNOW “T

:S310N

Figure 2: Assembly and Installation of Cable Handle and Brackets

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R45AVXDX02 REV E

Weld Mounting Block to Shock Tower.
1/4” Fillet Weld All Around

Weld Pull Cable Support ) i s .
Bracket to Frame. -

Ensure There Is At Least
1/2” Space In Between [
The Hook And The Brake

Figure 3: Close-up of Installed Lockup

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com
-6-



MIO-R45AVXDX02 REV E

g | TOXAXAVSPY-M(80/1Z/0L TOXAXAVSHY-N| |

NOISIAZY HIBNON Lavd| NAD IL¥O

QIN0HddY

L'1asMY OL
WHOINOD OL SA1aIM 1V

ATdNISSY
MO071d
ONILNNOW

ONIFINLOVANNYIN - ONIYFINIONT - NOIS3d

aDIDIHI

2669752 (029) XV '1065-C5L (025) VINVATASNNd H%OIM¥3s | D dWr  |WINS| lecieTiio 430404 031vadn| 8
SLONAOYd QVOYTIVY ALITYND 40 ¥IUNLOVANNYI = VNG | 80/12/0% G3SvI13Y v NOISIASY | v
e.OZ_ S3ILTVIOIA4S 98 O > #NO3  |QAd¥ddY| A@ | 3va SIONVHO 40 NOILdINOS3a/ATY
V-¥ NOILLO3S

dnlS LOAId 3HL NO S1V1d 3FHL
AISNIVOY SMIUIS13S NILIHOIL

@ Wabtec Components LLC.
G&B Specialties, Inc.

MIYOSLIS ONIDIDOT-413S 6706TY

ANLS 1OAId|  9¥06T-d

210079 SNLINNOW Sb06T-Y

NOILLAI¥2S3a YIGWNN Ldvd

ALD

W3LT

1ST1 SLYYd/TYIHALVIW 40 1114

Figure 4: Mounting Block Assembly

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com



@ Wabtec Components LLC.
Gé&B Specialties, Inc.

MIO-R45AVXDX02 REV E

OPERATION OF R-450 CABLE ACTUATED FRONT TRUCK AXLE LOCK
2008 - PRESENT RAM / STERLING BULLET 4500/5500 CHASSIS CAB

OPERATION SAFETY PRECAUTIONS

If any installation/operation problems are encountered, please call G&B Special-

ties, Inc. for technical assistance before continuing with the installation process.

/N

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the Rafna railgear equip-
ment. Applicable railway company procedures and policies must be adhered to.

Railway Company rules governing rail travel must be observed at all times.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Ensure all removed components are given to the vehicle owner after the instal-
lation of the railgear. These components must be re-installed if the railgear is
removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
in order to protect the vehicle’s electrical system.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com

-8-



@ Wabtec Components LLC.
Gé&B Specialties, Inc.

MIO-R45AVXDX02 REV E

[OPERATION OF MANUAL FRONT AXLE Lock KiT (CABLE) ]

With the front axle lock kit installed on this vehicle, it may be operated as normal.

The front axle lock should only be engaged for rail travel and should always be disengaged for
road travel. Never operate the vehicle on road with the front axle lock engaged.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight Rat-
ing Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

To Engage the Front Axle Lock:

1. The front axle lock should be engaged before deploying the front railgear to the rail
position.

2. Twist the handle to unlock the cable and pull the handle outward to engage the hooks.
3. Ensure that the hooks are fully engaged against the spacers.

4. Twist handles again to lock the hooks in place.

To Disengage the Front Axle Lock:

1. The front axle lock should only be disengaged once the front railgear is fully returned to
the road position.

2. Twist the handle to unlock the cable and push the handle in to disengage the hooks.
3. Ensure that the hooks are fully disengaged from the spacers and clear the brake lines.

4. Twist handles again to lock the hooks in place.

[CABLE OPERATED FRONT AXLE LOCK ADJUSTMENT ]

The manual front axle lock is adjusted when the vehicle is resting on its tires in its minimum
loaded condition with the railgear in the road position and the axle lock engaged. For the ax-
le lock to function properly there are three adjustments to be made:

1. There should be a clearance of 1/8” to 3/8” between the hooking surface of each hook
and hook catch. If the clearance is larger than 3/8”, steel shims can be welded to the bot-
tom of the hook catch. If the clearance is less than 1/8”, any previously installed shims
can be removed. If there are no shims to remove, the hook catch can be cut off the
bracket and re-welded higher up on the bracket using a 3/8” all around fillet weld.

2. The rear vertical edge of each hook should rest flat against the forward edge of the hook
catch when the axle lock is fully engaged. This can be adjusted by cutting the hook catch
off the bracket and re-welding it in place using a 3/8” all around fillet weld.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com
-0-



@ Wabtec Components LLC.
G&B Specialties, Inc.
MIO-R45AVXDX02 REV E
3. Each hook must clear the suspension arm by at least 1/2" through its full range of motion.
The hooks can be moved inboard and outboard on the hook hanger pivot post by adjusting
the number of plastic washers on each side of the hook.

4. Paint all welded areas after the axle lock is properly adjusted.

5. Ensure that there is sufficient clearance between the front axle lock components and all
vehicle components through their full range of motion.

[SERVICE OF FRONT AXLE Lock KIT ]

The Front Axle Lock Kit must be serviced regularly to avoid damage to the equipment. Table 2
below provides the Recommended Service Schedule and the detailed service procedures

follow.

Do not torque the 3/4” fasteners that hold the hooks; these fasteners should only be tight-
ened sufficiently to hold the hook from falling off the pivot stud. Table 3 provides all other
Standard Fastener Torque Values.

Table 2: Recommended Service Schedule

S22 212
> | X | £ | B | =
Service Required T | Q| ¢ 5|5
Q|2 o | = | =
= (90} ©
Inspect front axle lock fasteners (re-torque if required) ViV v |V |V
Check / adjust front axle lock hook clearance (see procedure) v
Table 3: Standard Fastener Torque Values
Fastener Size Fastener Torque Value (ft-Ibs) Dry
1” UNC Gr. 8 Fasteners 250
¥ UNC Gr. 8 Fasteners 175
5/s” UNC Gr. 8 Fasteners 150
%” UNC Gr. 8 Fasteners 100
3/5” UNC Gr. 8 Fasteners 40
Y% UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com
-10-



